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Date of receipt          
Testing period   

:30303030    Nov. 2016Nov. 2016Nov. 2016Nov. 2016    

:01 Dec. 201601 Dec. 201601 Dec. 201601 Dec. 2016    

:09 Dec. 201609 Dec. 201609 Dec. 201609 Dec. 2016    Buyer: --------    
Style / Article no.  :SL11:SL11:SL11:SL11----C06C06C06C06----159159159159----260260260260    
Test(s) requested 

Brand / Section               

Season          

Product category  

Product type      

Test stage        

:--------    

:--------    

:FIRST TESTFIRST TESTFIRST TESTFIRST TEST    

:PHYSICAL TESTPHYSICAL TESTPHYSICAL TESTPHYSICAL TEST    

:SILEATHER:SILEATHER:SILEATHER:SILEATHER    

::::--------    

:--------    End use        

:--------    Previous report   Service                   :REGULAR:REGULAR:REGULAR:REGULAR    

Factory name       Supplier name :--------    :--------    

Factory code :--------    Exported to :--------    

1. Conclusion: 

Tests description Conformity 

 1 Flexing resistance of upper and lining Pass 

 2 The abrasion resistance of fabric Pass 

Pass: requirements met      Fail: requirements not met     None: no requirement for this test     N/A: not applicable 

Approved by 

Xin Zhang 
Operational Manager 

This test report in version D161117792_2 supersedes the report D161117792_1 
The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample(s) tested. Except by 
special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reproduced, except in full, without the 
written approval of the testing laboratory. 
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2. Sample(s) description assigned by laboratory: 

Analyzed product Size 

-- Raw material (2 pcs) 

Sample information Description 

Brown silicone leather Raw material 

D161117792 

This test report in version D161117792_2 supersedes the report D161117792_1 
The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample(s) tested. Except by 
special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reproduced, except in full, without the 
written approval of the testing laboratory. 
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3.  Raw material (2 pcs)/-- 

Raw material : Brown Raw material : Brown Raw material : Brown Raw material : Brown siliconesiliconesiliconesilicone    leatherleatherleatherleather    

Method Conformity Result Unit Client 
Requirement 

  The abrasion resistance of 
fabric 

Pass (+) EN ISO 12947-2 :98 
+AC:06 

Pressure applied 12 kPa 

Abradant Standard fabric   

Cycles for exposing the white backing textile >130000 >130000 cycles 

  Flexing resistance of upper 
and lining 

Pass (+) EN ISO 17694: 2016 

Number of cycles in -30 degC 200000 cycles 

Type of damage in -30 degC No damage No damage   

END OF TEST REPORT 
(+)CNAS accreditation 

This test report in version D161117792_2 supersedes the report D161117792_1 
The report is issued by CTC Dongguan under its General Conditions printed overleaf. The results shown in this report refer only to the sample(s) tested. Except by 
special arrangement, the test items will not be retained by CTC Dongguan for more than 3 months. The test report shall not be reproduced, except in full, without the 
written approval of the testing laboratory. 


